i

Racoon
PARTS BOOK OF HT35J WHEEL L OADER

ZHEJIANG HERO TIME  MACHINERY CO.LTD,



no.

rear.

b1, PR
2, IREEMERERE X .
S AMRMEAIIRE ISR,

give clear indication of:
1.New accessorial part signed

% in remark .

2.Delete  part  signed X in remark.

J.Replace part  signed @

in remark ,and added -R

in part




O OO N O N1 b W PO -

e e
ag b W MV - o

1L
B

THEKR

INDET

general  assembly —

lifting arm assembly—

front chassis frame assembly——

hinge assembly —

rear chassis frame assembly

seating assembly —

front transmission assembly—

back transmission assembly—

engine assembly —

lifting hydraulic system —

steering hydraulic system —

drive hydraulic system  —

control  assembly —

canopy assembly —

electric  system —

hydraulic system theory —

o o0 W -

12

20
29
30
36
39
42
46
29
97
62




general assembly  drawing

y 10




-—
-—

HT35J-110000

NO. PART NO. NAME NAME QTY REMARK
1 HT35JA-010000 IHU lifting arm  assembly 1
2 HT35J-020000A 1T} frame assembly 1
3 HT354-030000 Bl transmission assembly 1
4 HT35J-040000A i momentum  assembly 1
5 HT354-050000A AN rear cover assembly 1
6 HT35J-060000 o) cover assembly 1
7 HT35J-070000A 130T hydraulic system assembly 1
8 HT35J-080000A T control system assembly 1
9 HT35J-090000 # bucket 1
10 HT35J-100000A ] canopy assembly 1
Ly

electric system

]

2

|




assembly

arm

lifting

A &,
& ()

X

3

5



NO. PART NO. NAME NAME QuTY REMARK
1 HT354-012100C 0 insert frame 1
2 (B894.2-86(35) W5 fing 2
3 HT35J-010007 e connecting rod shaft 1
4 HT25J-010001 M bush1 1
5 6B/T1152—-2000(M10x1) HM10x1 ol cup 6
6 HT35JA-013000 ) connecting rod weldding 6
7 HT25J-010009 W bush¥ 2
8 HT25J-010200 st shaft 2
9 6B,/T96-85(10) 0] washer 4
10 6B/193-87(10) 0 washer 4
1 6B/T5781-86(M10x20) #M10x20 bolt 4
12 HT35JA~010300 o rocker arm shaft 1
13 HT35JA~010007 WL rocker arm bush 1
14 HT35JA-014000 1) rocker arm weldding 1
15 HT35JA-010400 oo rocker arm middle shaft 1
16 6B/T5781-86(M8x20) #M8x20 bolt 8
17 6B/T93-87(8) v washer 8
18 6B,/T96-85(8) ¥ washer 8
19 HT504-010009 ™ lock plate 4
20 HT35JA-010002 iy rocker arm below shaft 1
2 HT35JA-010001 i rocker arm below bush 1
22 HT35JA~010004 MY shaft 2

¥y 41




NO. PART NO. NAME NAME QuTY REMARK
23 HT35J-010006 ™ lock plate 1
24 HT35JA-010005 . pin 2
25 HT35JA~010012 o sleeve 2
2 HT35JA—011000 1t lifing arm 1
27 6B/T5780~-2000 (M14X100) 8 M14X100 bolt 2
28 HT354-012002 M bush 2
29 HT354-012001 roen shaft 2
30 6B 97-85 (14) o 14 washer 2
3 6B/T6182-2000 (M14) B M14 nut 2
32 HT35JA-010011 » washer 4
33 HT35JA~010010 » washer 8
34 HT35JA~010013 » washer 2

¥y 5 1




front chassis frame assembly




NO. PART NO. NAME NAME QuTY REMARK
1 HT254-060001B $48X right mudguard 1
2 6B/T5781-86(M8x25) MM8x25 bolt 26
3 HT254-060002 i bracket 2
4 HT254-060003 184 bracket 2
) 6B/T93-87(8) 8 spring washer 2
6 6B,/195-85(8) 8 washer 18
7 GB,/T6170-86(M8) w8 nut 6
8 HT354-060002 " requlate plate 2
9 6B,/T70.3-2000(M10X30) KRAM1 0X 30 bolt 6
10 HT25J-070023 R fuel box inlet fitting 1
1 HT254-027000 B fule tank flange 1
12 6B3452.1-92(80X3.55) OMB0X3.55 ring 1
13 WU-25X100 Rt network patter fule filter 1
14 HT350-YXS | diesel oil box lock 1
15 HT35J-026000 K out fuel plate 1
16 6B3452.1-92(122x3.55) 0M122x3.55 fing 1
17 HT254-070024 RN fuel box outlet fitting 1
18 HT35JA-022000 Mt front chassis frame assembly 1
19 6B//T818—2000(M5x15) A M5X12 screw 5
20 HT35J-W10-014 B fuel level sensor 1
2 HT254-026000 ] tansport securing strip 1
22 HT254-060001A > left mudguard 1

¥y 71




NO. PART NO. NAME NAME QTY REMARK
23 GB,/T70.1-2000(M20X80) #M20x80 bolt 4
24 6B,/T95-85(20) 00 washer 8
25 6B/T93-87(20) 800 spring washer 4
2 6B,/T6182-2000(M20) BM20 nut 4
27 HT25J-031008 “ magnet 1
28 JB982-77 (14) M 014 combined washer 14 1
29 HT254-031007 " ofl drain plug 1
30 HT35J-022200C T right light support 1
3 HT35J-022300C st left light support 1

§ 81




assembly

hinge

X

9

5



NO. PART NO. NAME NAME QUTY REMARK
1 HT254-023002 W quard lid 2
2 6B/T894.2-86(50) 50 fing 2
3 HT254-020007 " washer 6
4 6B,/7893.1-86(75) w5 ring 2
5 HT254-023003 " washer 2
6 GESOES-2RS m bearing 2
7 HT254-023001 " hinge block 1
8 HT254-020002 o rubber washer 1
9 HT250-020024 ™ lock plate 1
10 HT354-020014 [ housing quard lid 1
1 6B93-87(10) o spring  washer 8
12 6B/T5783-2000(M10x25) HM10x25 bolt 6
13 HT354—020015 1T housing bolt case 1
14 6B93-87(20) w00 spring  washer 1
15 6B/T70.1-2000(M20X50) MM20x50 bolt 1
16 HT35J-021000 Py back chassis frame assembly 1
17 HT354-060005 P rear mudquard 2
18 HT35JA—010008 e shaft 1
19 HT504-010009 - lock plate 3
20 6B/T97-85(8) ¥ washer 12
2 6B/T93-87(8) 8 spring  washer 10
22 6B,/T5781-86(M8x20) MM8x20 bolt 8

¥ 10 1




NO. PART NO. NAME NAME QuTY REMARK
23 HT35JA~010010 » ajust washer 2
24 HT35JA—010006 ] shaft 2
25 HT35J-020038 s shaft 1
26 6B/T1152-2000(M10x1) HM10x1 ol cup 2
27 6B/T5783-2000(M10x25) #M10x30 bolt 2
28 68,/197-85(10) w0 washer 4
29 HT35JA-020001 Ty hose fixation plate 1
30 6B/T6170-2000(M10) W10 nut 2
3 6B/T5781-86(M8x35) #M8x35 bolt 2
32 HT35J-020016 w fixation plate 1
33 6B,/T6170-2000(M8) "8 nut 2
34 6B/T5781-86(M6x20) #M6x20 bolt 20
35 6B,/197-85(6) ¥ washer 38
36 6B/T6182-2000(M6) M6 nut 18
37 HT25J-020014 w limit piece 2
38 6B/T70.1-2000(M8x40) % M8X40 screw 4
39 6B/T93-87(6) 6 washer 2
40 HT35JA—020013 5 plate 1
4 GEG50ES—2RS o bearing 1

y




rear chassis frame assembly

¥ 12 1



NO. PART NO. NAME NAME QuUTY REMARK
1 6B/T5785—-2000(8x45) BM8x45 bolt 2
2 6B/T93-2000(8) 8 spring washer 15
3 6B,/T95-2000(8) ¥ washer 13
4 HT354-024200 R oil line bearer 1
5 6B,/T41-2000(M8) g nut 2
6 HT350-024004 K palte 1
7 6B,/T5782-2000(M8x65) BMBX65 bolt 2
8 HT354-024003 Kk consolidate palte 2
9 HT35J-024100 " line 1
10 HT25J-026002 " spring ring 2
1 6B,/T9161-2001 N bearing 1
12 HT354-024002 B palte 1
13 HT350-080002 ) spring 1
14 HT350-024001 . pole bar 1
15 6B/T5783-2000(M8X25) #M8x25 bolt 8
16 HT354-020007 7 battery press plate 1
17 HT354-020800 T insurance frame 1
18 HT35J-020300 [T battery box frame 1
19 HT35J-020008A—-00 el bottle braket 1
20 HT35J-020040 " ] plate 1
2 6B/T95-85(12) 2 washer 6
22 6B,/T6182-2000(M12) w12 nut 2
23 (B,/T6182-2000(M10) W10 nut 5
2% 6B,/T95-85(10) w0 washer 12
25 6B,/T93-2000(10) w0 spring washer 1

y 131




NO. PART NO. NAME NAME QuUTY REMARK
2 6B/T5783-2000(M10x35) BM10x35 boit 5
2] HT35JA-020700 e right cover assmbly 1
28 GB/T6170-86(M8) s nut 2
29 6B/T5783-2000(M12x30) BM12x30 bolt 1
30 6B/T93-2000(12) 2 spring washer 5
3 6B/T5783—2000(M12x25) #M12x25 bolt 4
32 HT354-020001 [ housing plate 2
33 6B,/T5783-2000(M20x50) MM20x50 bolt M20x50 2
34 GB/T93-2000(20) 00 spring washer 20 2
35 GB,/T97.2-2000(20) 00 washer 20 2
36 HT35J-020033 B rear hung plate 2
37 6B/T5783-86(M6x12) MM6x12 bolt 1
38 6B/T93-87(6) 6 spring washer 1
39 HT250-029002 - eye ring line 1
40 HT35J-029001 e traction axis pin 1
4 HT25-026001 " spring  pin 1
42 (B,/T6184—86(M16) M16 nut 4
43 6B/193-87(16) w6 waher 4
44 6B/T95-85(16) w6 waher 4
45 0B/T70.1-2000(M16x0) WM16x90 screw 4
46 6B/T70.1-2000(M4x12) W4x12 acrow 2
47 HT504-DCD " back a car pin 2
48 6B/T5783—2000(M10x25) #M10x25 bolt 3
49 HT354-020005A ), insurance palte 1
50 HT35J-020021-00 i bottle braket 1

y 141




NO.

PART NO.

NAME

NAME

QUTY

REMARK

51 HT354-020004A-00 SR air fiter braket 1
52 HT350-020032 Rk washer 4
53 GB/T70.1-2000(M20X80) M20x80 screw 4
54 6B95/T-85(20) 800 washer 8
55 6B/T93-87(20) 800 spring washer 4
56 6B,/ T6184-86(M20) W20 nut 4
57 HT35JA-020900 i oil hydraulic box welding 1
58 0B,/ T5783-2000(M14x35) BM14535 bolt 2
59 6B/T93-73(14) w4 spring  washer 2
60 6B/T95-85(14) 4 washer 3
61 GB/T6170-86(M14) 14 nut 1
62 HT35J-020025 # washer 2
63 HT354-020018 ﬂl lock staff 1
64 HT35JA-020006 =7} back weight 1

y 15 1




seating assembly

¥ 16 1



NO. PART NO. NAME NAME QuUTY REMARK
1 HT354-023002A " front insurance plate 1
2 6B,/T5781-2000(M6x16) BM6x16 bolt 6
3 6B/T95-85(6) 6 washer 10
4 6B/T95-85(20) #20 washer 6
S HT354-023200A T | front housing assembly 1
6 6B/T91-2000(4x35) U35 pin 2
! HT354-023005 - front housing shaft 1
8 HT354-023100A " seating _solder 1
9 HT35J-023001 P rear insurance plate 1
10 HT254-024300 o handle 1
1 6B,/193-87(10) 0 spring  washer 15
12 6B/T6170-86(M10) W0 nut  M10 17
13 6B/T5781-2000(M6x20) #M6x20 bolt 4
14 6B/T193-87(6) 46 spring  washer 4
15 HT354-020200 PP handle cover frame 1
16 6B /T5781-2000(M8x25) M8x25 bolt 2
17 6B/T93-87(8) V) spring  washer 8
18 68,/195-85(8) 8 washer 10
19 HT354-020600 o, support frame 1
20 HT354-020009 " support 1
2 6B/T6170-86(M16) W6 nut 1
22 HT354-020500 o, support ~frame 1
25 HT354-020400 uiit screw fastener 1
2 6B/T6170-86(M8) W8 nut

25 6B/ T5781-2000(M8x16) BM18x16 bolt

y 17 1




NO. PART NO. NAME NAME QuUTY REMARK
26 HT35J-023004 freen back housing shaft 1
27 HT354-020031 o washer 2
28 HT354-023300A o rear housing assembly 1
29 6B/T93-87(12) 2 spring washer 12 6
30 6B,/T5783-2000(M12x50) BM12x50 bolt 2
3 SC17-1 B seat 1
32 6B,/795-85(10) w0 washer 10 8
33 6B96-85 40 11 10 big washer 10 10
34 6B,/T5781-2000 (M10x30) 8 M10x30 bolt M10x30 4
35 GB/T6170-86(M12) W12 nut 4
36 A1104 o molding rubber 1 L-1560
37 6B,/T95-85(12) 2 washer 12 8
38 6B/ T5782-2000(M12x80) BM12:80 bolt 4
39 GMB-2 4 handee 1
40 HT350-051000A A4 cover  assembly 1
41 6B /T5781-2000(M10x25) MM10x25 bolt 2
42 HT354-051100 o housing plate solder 2
43 6B,/T91-2000(1.6x20) 4.6x20 pin 2
4 HT35.-050003 “ shaft 2
45 6B /T7940.1-1995(M6) WG ol cup M6 2
46 68,/197.1-2002(6) 6 washer 3
4 6B,/T70.1-2000{M6x20) MMEx20 screw 1
48 6B/T97.1-2002(5) ¥ washer 1
49 6B,/T819.1-2000 48R4 M6X20 screw 9
% HT350-050100 I limitter ~ line )

¥y 18 1




NO. PART NO. NAME NAME QuTY REMARK
S 6B,/T95-85(10) ol washer 2
52 HT250-050100 A shock ~ absorber 5
93 HT354-050001 o plate 1
54 6B/ T68—85(M8x50) KM8X50 screw 2
55 HT35J-052000 [T locking device 1
56 6B,/ T9161-20001 FEMSI10E bearing 2
57 6B/T5783-86(M10x35) MM10x35 bolt 1
58 HT354-025100 w spring 1
59 HT354-025101 o joint ~ lever 1
60 6B/T5783-86(M10x40) BM10x40 bolt 5
61 HT354-050004 [ limitter plate 1
62 HT35J-020023 n rubber bush 1

¥y 19 1




front transmission assembly

O <. »
A
{'s P
S P 4 6 @3
8
7 38
T
3 Q2K
3 A A
37
1
~Q"
43 "v\
- Y,
a0\
Q 1 By 7 8
432 ‘\\‘
\"
5
q/
\&3’

¥ 20 x




NO. PART NO. NAME NAME QuTY REMARK
1 (B9877.1-88(72x55x12) W72x55¢12 oil seal 72x55x12 1
2 HT354-031502 o joint  assembly 1
3 6B/T93-87(12) "2 spring  washer 6
4 6B,/T5783-86(M12x35) 12335 boft 6
5 HT35)-2D000 o broke  drum 1
6 HT350-031504 - joint  sleeve 1
7 HT354-031501 " brake  drum 1
8 HT350-031505 P boft 8
9 6B/T93-87(10) 10 spring  washer 8
10 6B/T6170-86(M10) W10 nut 8
1 6B/T819-85(M5x20) BM5x20 screw 1
12 HT350-031503 " washer 1
13 6B,/T93-87(16) w6 spring  washer 1
14 6B/ T5783-86(M16x45) BM16x45 boit 1
15 HT35-034000 b transmittion  shaft 1
16 HT350-031404 K bush !
17 6B,/T3452.1-92(38.8x3.1) 0m38.8x3.1 ring 1
18 6B/T297-94(32308) 32308 bearing 1
19 HT350-031405 " gear  shaft 1
20 GB/T297-94(32310) #32310 bearing 1
2 0B3452.1-92(130x3.1) Om130x3.1 ring 1
22 6B/T6170-86(M10) W10 nut 6
23 6B,/T193-87(10) o spring  washer 6

¥y 21 1




NO. PART NO. NAVE NAVE wn REMARK
24 HT350-031403 o bolt 6
25 HT350-031402 o differential  cover 1
2% HT35.-031401 - bearing  cover 1
27 6B/193-87(12) 2 spring  washer 1
2 6B/T5783-86(M12x40) 12040 bolt 14
29 1B982-77(14) 4 combined 4
30 HT50-020015 u ol drain plug 3
3 6B /T297—64(32016) 32016 bearing 1
3 HT350-031310 - right  cover 1
33 HT35J-031307 s differential  gear 1
N HT350-031309 - bush 1
35 HT350-031308 " washer 2
3 HT350-031311 - differentid  ade  gear 1
37 HT350-031304 o washer '
38 HT350-031306 ™ gear  whee 4
39 HT350-031305 - differentid  axe  bolt 2
40 HT350-031302 - gear  whel 1
4 HT354-031301 "y bush 1
42 HT350-031303 " left  cover 1
43 6B /T297—64(32015) 32015 bearing 1
44 6B//T5783-86(M12x30) 12330 boft 16
45 GB/T70-85(M10x65) M10x65 screw 8
46 0B3452.1-92(125%3.1) 0mI25x3.1 ring 2

¥ 22 1




NO. PART NO. NAME NAME QUTY REMARK
47 6B/T93-87(12) w2 spring  washer 16
48 6B /T5783-86(M12x45) BM12x45 bolt 16
49 6B /T5783-86(M10x55) BM1055 bolt 16
50 6B,/T93-87(10) w0 spring  washer 16
51 HT35J-031104 # axle  tube 2
52 HT354-031103 - nut 2
53 6B/T276-94(6213) #6213 bearing 2
54 6B3452.1-92(120X3.1) 0mI20x3.1 ring 2
55 6B3452.1-92(65x3.1) OMB5x3.1 ring 4
56 (6B9877.1-88(110x85x12) #4110x85x12 oil seal 110x85x12 2
57 HT354-031102 " oil seal bush 2
58 HT354-031101 m sleeve assembly 2
59 HT50-031015 B bolt 6
60 HT35J-031108 o differential axle 2
61 ZDCT-0706 #8.00x15 wheel felloe 2
62 TR415 m wheel  cylinder bleeder screw 2
63 27x10.5-15 B wheel 2
64 HT50-031032 oo nut 6
65 HT50-073003 P screw  coupling 1
66 0DI(53x63x6) Yx#53x63x6 ring 1
67 0DI(60x70x6) Yx#60x70x6 ring 1
68 HT350-031105 a piston 1
69 AXK4565 s bearing 1

¥y 23 1




NO. PART NO. NAME NAME QuTY REMARK
70 HT35J-031107 i joint

n HT35J-031106 - spring

72 HT35J-031602 “ let air in  cover

73 HT35J-031604 ) spring

74 HT35J-031603 w» rubber  washer

75 HT35J-031601 “ let air in

76 JB982-77(14) el combined washer

¥ 24 1




back transmission assembly

)
N W
=) R
A PARSY)
AW
L
&
~~ >~ &

$ 5 1



NO. PART NO. NAME NAME QuTY REMARK
1 HT354-033004 4 tank  flange 1
2 6B,/T276-94(6209) $6209 bearing 2
3 HT354-033005 " gear wheel  bolt 1
4 6B,/T276-94(6009) 6009 bearing 1
5 HT354-033001 # box 1 1
6 6B,/T283-94(NJ206) NJ206 bearing 2
7 HT354-033003 Ml gear wheel 1 1
8 HT35J-033007 L gear wheel 1 1
9 HT354-033008 " box 1 1
10 6B,/T93-87(10) ) spring  washer 20
1 6B,/T5783-86(M10x55) 10555 bolt 12
12 GB//T119-86(A8x20) $8x20 pin 2
13 6B,/T93-87(12) a2 spring  washer 8
14 6B,/T5783-86(M12x40) BM12x40 bolt 8
15 68/T3452.1-92(38.8x3.1) 0m38.8x3.1 ring 1
16 HT35J-033009 o gear wheel 1 1
17 (B9877.1-88(140x120x14) #140x120x14 oil seal 140x120x14 1
18 HT354-033002 T bolt 8
19 6B,/T97-85(10) ) washer 8
20 GB,/T6170-86(M10) "M10 nut 8
2 HT350-031503 B washer 1
22 6B,/T93-87(16) w6 spring  washer 1
23 6B,/T5783-86(M16x45) BM16x45 bolt 1
2% HT354-033006 ™ spline shaft 1
25 68,/T70-85(M8x20) 1M8x20 Screw 2

¥ 26 1




NO. PART NO. NAME NAME QuTY REMARK
26 HT354-033010 m bolt 2
27 6B/197-85(12) o2 washer 2
28 68,/T6170-86(M12) W12 nut 2
29 6B,/ T297-94(32308) 32308 bearing 1
30 6B/T297-94(32310) #32310 bearing 1
3 6B,/ T297-64(32016) 932016 bearing 1
3 HT350-031310 o right  cover 1
33 HT354-031307 o gear  wheel 1
34 HT354-031309 - bush !
35 HT35J-031308 " washer 2
36 HT354-031311 o gear  wheel 1
37 HT350-031304 o washer 4
38 HT354-031306 e gear  wheel 4
39 HT35J-031305 o differential  axle 2
40 HT350-031302 Mt gear  wheel 1
# HT354-031301 m bush 1
42 HT354-031303 M left  cover 1
43 6B,/T297-64(32015) 32015 bearing 1
4 6B/ T5783-86(M12x30) 12430 bolt 16
45 6B,/T70-B5(M10x65) #M10x65 bolt 8
46 6B,/ T3452.1-92(125+3.1) OmI25x3.1 ring 2
47 6B/T93-87(12) w2 spring  washer 16
8 6B,/T5783-86(M12x45) BM12x45 bolt 16
49 GB,/T5783-86(M10x55) BM10x55 bolt 16
50 6B,/T93-87(10) #10 spring  washer 16

¥ 27 1




NO. PART NO. NAME NAME QuUTY REMARK
51 HT350-031104 # sleeve 2
52 HT354-031103 - nut 2
93 6B/T276-94(6213) 6213 bearing 2
54 6B3452.1-92(120x3.1) Om120x3.1 fing 2
55 6B3452.1-92(65x3.1) 0mE5x3.1 ring 4
56 6B9877.1-88(110x85x12) #110x85x12 oil seal 110x85x12 2
57 HT354-031102 Y oil seal bush 2
58 HT354-031101 m sleeve  assembly 2
59 HT50-031015 o bolt 6
60 HT350-031108 " export shaft 2
1 ZDCT-0706 #8.00x15 wheel felloe 2
62 TR415 o wheel  cylinder bleeder screw 2
63 27x10.5-15 9 wheel 2
64 HT50-031032 o nut 6
65 HT50-073003 Pt screw  coupling 1
66 ODI(53x63+6) YXHIG3X6346 ring ‘
67 ODI(60x70+6) YxHIG0X7046 ring ‘
68 HT35J-031105 o piston 1
69 AXK4565 s bearing 1
70 HT354-031107 " joint 1
n HT354-031106 u spring 1
72 HT350-031602 . let  ar in  cover 1
73 HT354-031604 5 spring 1
74 HT35J-031603 " rubber  washer 1
75 HT35J-031601 P lt air in 1

¥ 281




NO. PART NO. NAME NAME QuTY REMARK
76 HT350-032405 w gear shaft 1
77 6B3452.1-92(130x3.1) 01 30x3.1 fing 1
78 (B3452.1-929(13.2X3.1) 013.2x3.1 ring 1
79 HT354-032402 o differential  cover 1
80 JB982-77(14) 4 combined washer 4
81 HT50-020015 [ ol drain plug 3
82 0B3452.1-92(242x3.1) 0M042x3.1 fing 1
83 HT350-031401 o bearing  cover 1
84 6B/193-87(12) M2 spring  washer 14
85 6B/T5783-86(M12X40) BM12x40 bolt 14
86 KVASDNERNFF & hydraulic  motor 1

¥ 29 1




engine  assembly

¥ 30 x



NO. PART NO. NAME NAME QuUTY REMARK
1 6B,/T70-85(M8x25) MMBx25 screw 2
2 6B/T93-87(8) 8 spring  washer 10
3 17DSC06 " gear pump 1
4 6B,/T3452.1-92(¢82.5%2.65) OmMWB2.5¢2.65 ring 1
5 PVM28-732 ™y hydraulic pump 1
6 6B,/T5783-2000(M12x35) 12335 bolt ;
7 68/193-87(12) w2 spring  washer 24
8 6B,/797-85(12) w2 washer 2
9 6B,/T5783-2000(M12x40) #M12x40 boit 20
10 HT35J-040500 o right front bracket 1
1 6B,/T5783-2000(M8x30) #MBx30 bolt 1
12 6B/193-87(8) 8 spring  washer !
13 68,/T97-85(8) ¥8 washer 9
14 HT350-W04—001 " load line 1
15 HT35J-040600 o left front bracket 1
16 6B,/T5783-2000(8x30) BMBx30 bolt 9
17 HT254-040800 " loose flange 1
18 6B,/T6170-86(M8) "8 nut 10
19 HT254-040007 e bolt 6
20 HT254-040700 ot flange 1
2 HT35J-040300 ) left back bracket 1
22 SM 100-50-00 At silent block 4

y 3




NO. PART NO. NAME NAME QTY REMARK
23 HT35J-040400 me right back bracket
24 404D-15 " diesel engine
25 JB/ZQ4440-86(35-51) W35-51 clampe

26 HT35J-W04-002 Ly export water hose
27 HT35J-W04-003 ot import water hose
28 HT35J-041000 1] watercooler

29 GB/T5783-2000(M8x20) $IM8x20 bolt

30 HT354-043001 e washer

3 HT35J-040900 L exhaust pipe
32 HT25J-040005 Ump clampe

33 HT25J-040200 0O tube

34 HT25J-040006 o consolidate palte
35 HT35J-043100A Vit silencer

36 6B//T70-85(M8x70) MM8x70 screw

37 HT50-040600 SRERMA bracket

38 (6B6170-86(M10) 10 nut

39 K1025 SREN filter

40 KW1025C o filter

4 JB/ZQ4440-86 ] clampe

42 HT35J-040007A sty filter  rubber
43 HT354-050002 (1] rubber  sleeve
44 HT354-045000 M tube

¥ 32 1




NO. PART NO. NAME NAME QuTY REMARK
45 6B/T70.3-2000(M10x25) AR M10X25 screw 2
46 6B,/T5783-2000(M12x30) #N12x30 bolt 2
47 HT354-040001 Wi bracket plate 1
48 HT354-040003 o washer 2
49 HT504-YSG My 98 L=365 overflow  hose 1
50 HT50A—040021 i overflow  kettle 1
51 HT354-027000 B overflow  kettle braket welding 1
52 6B,/T93-87(10) #10 washer 2
53 6B/ T5783-2000(M10x20) 810120 bolt 2

y 331




engine  assembly

2

o

£
o
5

 JENC |



NO. PART NO. NAME NAME QUTY REMARK
1 JB,/2Q4440-86(#13~916) 4 913~016 clamp 10
2 JB,/ZQ4440-86(¢8~412) 9 08~912 clamp 2
3 #5-2125 " pipe 1
4 6B,/197-85(8) ¥8 washer 2
5 6B,/193-87(8) »8 washer 1
6 6B,/T5783~2000(M8x16) HMBx16 bolt 1
7 98-580 " pipe 1
8 09GE B thick filter 1
9 98165 " pipe 1
10 7A29 e fuel pump 1
1 68,/797-85(6) 6 washer 2
12 68,/193-87(6) 6 washer 2
13 6B,/T5783-2000(M6x12) BM6x12 bolt 2
14 98-500 " pipe 1
15 6B/T6170-2000 (M10) " M10 nut 2
16 68,/193-87 (10) 10 washer 2
17 68,/197-85 (10) 10 washer 4
18 PS 58368130 o fine filter 1
19 6B,/T5783-2000(M10x25) BM10x25 bolt 2
20 98-400 " pipe 1
2 6B,/T70.1-2000(M8x55) MMBX55 screw 1
22 6B,/T6182-2000 (M8) " M8 nut 1
23 98-2180 " pipe 1
2% ROBU16 ] oll-and—-moisture trap 1

§y 3% 1




lifting hydraulic system

¥ 36 1



NO. PART NO. NAME NAME QuTY REMARK
1 HC-TR55/3 i multiway valve 1
2 JB982-77(18) g combined washer 12
3 HT25J-070003 ARA joint 5
4 #10x1 &L W (=150 hose 2
5 #10x1 90%1 w  L=1550 hose 1
6 #10x1 &t WN  L=2800 hose 3
7 HT354-070019 i joint 1
8 CIL-03-04-50 $3.24M0 one-way valve 1
9 HT25J-070002 Moo joint 1
10 910x1 & wa  L=1400 hose 1
1 #10x1 &t wh  L=1200 hose 2
12 HT25J-071300 WMC14 joint  welding 2
13 HT25J-070009 W joint 3
14 HT25J-070020 w8 nut 5
15 #10x1 & oM 1=1000 hose 2
16 HT35J-070900 o joint  welding 2
17 HT35J-070029 frroron quick coupler joint 10
18 JB982-77(22) Ps) combined washer 10
19 6B/T70.1-2000 (M6x30) % M6X30 screw M6X30 3
20 6B,/T93-2000 (6) M6 washer 6 3
2 HT35JA-070600 £ joint  welding 2
22 L7214116A10B010 ol electric  Valve 1
23 HT35J-071800 T joint 6
2 HT35JA-070200 Ak lift cylinder 1
25 HT35J-DBYGYF At oil seal 2

§ 37 1




NO. PART NO. NAME NAME QTY REMARK
2 HT35J-FDYGYF N ol sedl 1
27 #10x1 90°XK o 1=1250 hose 1
28 $10x1 90°XK W 1=1750 hose 1
29 HT35JA-070300 e tip oil cylinder 1
30 6B/T70.1-2000 (M6X40) % M6X40 screw M6X40 8
31 HT254-070013 $20 pipe clampe 8
3 6B/T6182—-2000(M6) HIM6 nut 16
33 6B,/T95-85(6) ¥6 washer 16
34 6B,/T802-1988(M6) M6 nut 16
35 910xx 90°XK WM 1=2850 hose 1
36 F-BR-G1/2 BSP-A07 ot quick  coupler 4
37 6B,/T70.1-2000 (M6X60) % M6X60 screw M6X60 8
38 HT254-070014 " pipe clampe 8
39 HT354-071100 g joint  welding 2
40 #10x1 90Xt W =900 hose 3
4 910xx 90°XK W 1=1300 hose 1
42 HT354-070001 METT joint 2
43 HT354-070009 g joint 2
4 QUH-10NL " globe valve 1
45 $10x1 90°XK i =850 hose 1
46 JB999-17 (M18x1.5) 24MM18x1.5 radiator  hollow  holt 2
47 HT254-070005 9188484 hollow  coupling 2
48 HT354-070500 e lock cylinder 1
49 HT350-SJYGYF Frm oil seal 1

y 38 1




steering hydraulic system

<z
=60 o N oD E
=)= ) ;)14 08 VOaP =D
AR

— N M =

(066

sy
O
>

@
N
Y ~

©

)
&
v

/\

¥ 39 1



NO. PART NO. NAME NAME QuTY REMARK
1 #6x1 90%90°X180° W L=1300 hose 2
2 HT25-070044 " nut 3
3 HT254-070043 % joint 2
4 JB982-77(14) uan4 combined washer 3
5 1€21.10.76 W#(BETA) joint 2
6 JB9B2-77(18) 08 combined washer L
7 HT25J-070004 SORURRLE joint 1
8 HT354-071200 p— joint  welding 1
9 HT35J-070006 o joint 1
10 131 N WA L=1000 hose 1
1 #13x1 90°Xd e =700 hose 1
12 HT25J-070040 b joint 2
13 JB982-77(27) T combined washer 2
14 HD 069-151 o filter 1
15 P3.0520-01 N filter element 1
16 GB/T5783—2000(M10x30) BM10x30 bolt 2
17 GB/T97-85(10) o washer 2
18 6B,/193-87(10) w0 washer 2
19 HT35J-021019 1 filter support 1
20 6B/T5783-2000(M8x25) MM8x25 bolt 4
21 GB/197-85(8) ) washer 6
22 6B,/193-87(8) 8 washer 6
23 HT25J-070015 67 /8% rdiator  hollow  holt 1
2 JB982-77(22) Ha0?2 combined washer 4
2 HT25J-071600 N joint  welding 1

¥ 40 1




NO. PART NO. NAME NAME QuTY REMARK
26 HT35J-070011 S joint 1
27 JB999-17(M18x1.5) 848M18x1.5 rdigtor  hollow holt 2
28 HT25J-070005 918448k hollow  joint 2
29 HT25J-070100 ok turning  cylinder 1
30 6B/T5781-86(M8x20) MM8x20 bolt 2
3 HT250-020024 ™ lock plate 1
3 HT35J-020038 s shaft 1
33 HT350-ZXYGYF ponen oil seal 1
34 HT25J-071800 = joint  welding 1
35 910x1 & way  1=800 hose 1
36 #10x1 Xt Wi =600 hose 1
37 96x1 A W 1=1500 hose 1
38 #13x1 901 e 1=1000 hose 1
39 HT25J-070007 8IG3/8 rdiator  hollow  bolt 2
40 HT254-070022 138 hollow  coupling 2
4 OSPFS100 o tuming valve 1
42 HT254-070008 o joint 1
43 HT25J-070034 G3/8meem rdiator hollow  bolt 1
44 HT25J-070900 poTTTPIT joint  welding 1
45 HT25J-070006 G1 /200 rdiator  hollow  bolt 1
46 HT354-070029 (T joint 1
47 96x1 90Xk W L=600 hose 1
48 HT354-070002 i joint 1
49 6B/T1152-2000 ¥ M10X1 oil cup 1

41




P o
N\, \‘\\%‘.

tem

ic sys

hydraul

drive

¥ 42 1



NO. PART NO. NAME NAME QuTY REMARK
1 JB982-77(18) ws combined washer 1
2 HT25-070004 RO joint 1
3 $13x1 M W 1=1500 hose 1
4 JB982-77(27) Hi7 combined washer 6
5 HT35J-070020 AN joint 1
6 HT504-070400 AAREAR joint  welding 1
7 #16x1 90Xt WM =400 hose 1
8 HT35J-071500 T joint  welding 1
9 HT25J-070031 frroen rdiator  hollow holt 1
10 1€21.10.76 MR(BETA) joint 2
11 JB982-77(14) w4 combined  washer 3
12 HT25J-070043 s joint 1
13 HT250-070044 " nut 1
14 96x1 90°X90°X90" WA 1=1000 hose 1
15 g6x1 90°X1 WU =650 hose 1
16 HT35J-070700 AN joint  welding 3
17 g6x1 901 UM L=1450 hose 1
18 HT354-070027 HM3ue joint 8
19 6B/T3452.1-1992 41.8X1.8) 0 ™ 11.8X1.8 ring 8
2 SV10-23-02-B-68 ot electromagnetic ~ valve 2
2 g6x1 90°X1 A =600 hose 1
2 g6x1 901 AR L=500 hose 1
23 g6x1 901 WM L=1000 hose 1
24 96x1 X s =500 hose 1
25 HT254-071400-1 e joint  welding 1

NI |




NO. PART NO. NAME NAME QTY REMARK
26 6B/T3452.1-1992 Q2.8X3.1 0 m 22.8X3.1 fing 5
27 HT354-070030 R joint 3
28 $19x1 90°XL WM =850 hose 1
29 JB982-77(22) w22 combined washer 4
30 HT254-072000 T joint  welding 2
3 HT254-070015 o7 /8 rdiator  hollow  bolt 2
32 HT254-070039 P joint 1
33 $19x1 90°X1 wus L=770 hose 1
34 PWM28-732 " pump 1
35 HT354-071900 TR joint 2
36 HT25J-070012 I joint 1
37 HT35JA-070002 L joint 1
38 JB982-77(12) TRV combined washer 2
39 HT504-070020 R joint 1
40 HT350-LYQG N cover 1
4 V3.0723-08 L filter 1
42 E-084-288 o filter 1
43 PAF1-0.02-0.45-40L s filter 1
44 HT354-070025 e joint 1
45 JB982-77(42) w42 combined washer 1
46 JB283-60 o ol  mark 1
47 6B,/T3452.1-1992 0 ™ 925X2.65 fing 1
48 HT35JA-070001 0 aa 0-ring clip 1
49 16Xy 90Xt BuM =520 hose 1
50 ¢6x1 90°X90° W =350 hose 1

¥y 41




NO. PART NO. NAME NAME QTY REMARK
S HT35J-070004 N joint 1
52 6B,/T3452.1-1992 0 ®15.2¢2.4 fing 1
53 #6x1 90°X1 Wk L=1300 hose 1
54 HT35J-070006 oy joint 1
95 KVASDNERNFF B hydraulic  motor 1
56 #16X1 90°Xx BN =460 hose 1
57 HT35J-070003 I joint 1
58 #16x1 90°X1 oM =950 hose 1
59 HT354-070800 poo— joint  welding 1
60 WU-100x40 LR filter 1
61 6B,/T3452.1-1992(80x3.55) 0BB0X3.55 ring 1
62 HT254-028000 Y ) hydraulic  tank  flange 1
63 HT35J-070021 promo joint 1

y 45 1




15—brake system

46




NO. PART NoO. NAME NAME QuTY REMARK
1 HT35J-070016 (™ brake fluid tangk 1

2 HT354-070015 (T screw  coupling 1

3 #6x1 90°Xt BUN  [=1500 hose 1 2XM12X1.5.90’x
4 HT350-070017 T screw  coupling 1

5 g6x1 90t W 1=2400 hose 1 2XM12X1.5,90°X#
6 HT35J-070007 2 rdiator  hollow  holt 1

7 JB982-77(12) a2 combined washer 2

8 HT350-070010 B screw  coupling 1

9 HT35J-W07-001 " brake  pump 1

10 HT354-070012 IO screw  coupling 1

1 6B,/T889.1-2000(M10) #M10 nut M10 2

12 6B/195-85(10) 0 washer 10 4

13 6B/T5783-2000(M10x55) MM10x55 bolt M10x55 2

14 HT354-070014 Y brake pump cover 1

15 HT350J-020019 [ brake  pump sleeve 1

16 HT350-020017 o brake  pump  bar 1

17 6B/16170-86(M10) 10 nut M10 1

18 SHOTK MSI0TK bearing 1

19 6B,/T6170-86(M8) "8 nut 1

20 6B/193-87(8) 8 spring  washer 7

2 6B/195-85(8) ) washer 7

22 6B5781-2000(M8x30) MMBx30 bolt 7

23 HT354-023003 " shaft 2

¥ 47 1




NO. PART NO. NAME NAME QuTY REMARK
24 HT354-023400 o back lever 1
25 SIL8TK MOILBTK bearing 2
2 6B,/T6170-2000(M8LH) BMBLH nut M8LH 2
27 HT350-023006 " bolt 1
28 HT254-024003 m spring 1 1
29 HT50-084100 #SIBTK bearing 2
30 HT35/-080009 M4 list bush 2
3 6B,/T818—2000(M4x30) MM4x30 bolt M4x30 4
32 B/T96-85(4) o washer 4 4
33 6B/T93-87(4) o spring  washer 4 4
34 6B,/T6170-86(M4) 4 nut M4 4
35 HT35JA-023800 o front lever 1
36 HT50-084002 [ bolt 1
37 GB,/T6170-86(M6) BM6 nut 1
38 HT500-023012 BTk sient block 1
39 HT354-080007 W protect jacket 1
40 HT354-020024 prown joint  piate 1
4 6B,/T5783-86(M6x16) BM6x16 bolt M6x16 2
42 6B/193-87(6) 6 spring  washer 2
43 6B/195-85(6) ) washer 2
44 KEPA14161 .y pedal 1
45 6B,/T889.1-2000(M8) g nut M8 1

y 48 1




PART NO. NAME NAME QuTY REMARK
46 HT354-080004 i spring pull plate 1
47 HT354-080005 o hand brake sleeve 1
48 HT254-080007 e spring 1
49 HT35J-080400 (" bowden  cable 1
50 HT504-082000 au gp brake assembly 1
51 HT35J-080003 T broke tie line shaft 1

y 49 1




multiway valve and control

¥ 30 1



NO. PART NO. NAME NAME QTY REMARK
1 B3SRDDD-X ue control  handle 1
2 6B/T6170-86(M12) 12 nut 1
3 HT354-080006 a0 multiway valve bar 1
4 HT354-080008 PRNSRE rubber  sleeve 1
5 6B/T6170-86(M8) ws nut 1
6 6B/T93-87(8) #8 spring washer 3
7 68,/T95-85(8) 8 washer 3
8 6B/T5781-2000(M8x45) M8x45 bolt 3
9 HT254-080010 [T handle bar 1
10 HT254-080011 Ty handle  sleeve 1
11 HT354-080500 A insurance  plate  assembly 1
12 HT354-080600A (e lock plate 1
13 HT354-080002 " spring 1
14 HT354-080300 i handle  assembly 1
15 6B,/T889.1-2000(M6) W6 nut M6 1
16 HT254-024300 o hande 1

51




throttle pedal and control

¥ 92 1




NO. PART NO. NAME NAME QTY REMARK
1 HT50-088200 [T brake plate 1
2 HT50-088100 e bracket 1
3 6B/T5781-2000(M8X30) ©N8x30 bolt 2
4 6B/T97-85(8) 8 washer 3
9 GB/T93-87(8) 48 spring  washer 2
6 GB,/T6170-86(M8) 8 nut 5
7 6B,/7894.2-86(10) 0 retaining ring 1
8 HT35J-W08-001 " roll  wheel 1
9 6B/T1152-2000(M10x1) #M10x1 ol cup 1
10 6B/T5781-2000(M6x25) BM6x25 bolt 4
1 6B/T95-85(8) 8 washer 4
12 6B/T6170-86(M8) 8 nut 2
13 6B/T93-87(8) #8 spring  washer 4
14 6B/T5781-2000(M8x55) BN8x55 bolt 1
15 6B/T5782-2000(M8x80) #N8x80 bolt 1
16 HT254-024300 o handle !
17 GB/T93-87(10) 10 washer 8
18 6B,/197-85(10) ) washer 8
19 HT250-024400 —_— frame 1
2 HT25J-024003 m spring 1
21 HT25J-024004 W spring 1
2 HT35J-040002 L bracket 1
23 HT350-044000 Wik bowden  cable 1

N |




NO. PART NO. NAME NAME QY REMARK
24 6B/ T6173-2000(M16) 16 nut 1
25 6B,/797.1-2000 » washer 1
26 HT350-081200 n steering  wheel 1
27 (6B5283-85 AGT2.2 screw 3
28 HT354-081003 e plate 1
29 HT354-081002 Mt absolute  plate 1
30 6B/1893.1-1994 WaG7 retaining ring 1
3 HT35J-081006 ] bush 1
3 6B/T894.1-1994 AMa00 retaining ring 1
33 6B/T276-94(61904-2) BRN61904-7 bearing 1
34 HT354-081001 o steering column  with 1
35 HT35J-081100F M lever 1
36 HT350-081004 5 plate 1
37 HT250-080020 ut washer 1
38 6B/170.1-2000(M10X30) #M10x30 bolt 8

y 54 1




canopy

| BT |



NO. PART NO. NAME NAME QuTY REMARK
1 HT35J-101000A o canopy solder 1
2 HT35J-100002A ) sponge 1
3 HT35J-020023 w rubber washer 5
4 HT35J-102000 o front protecting plate solder 1
5 6B/T5781-2000 (M10x25) #M10x25 bolt M10x25 4
6 6B93-87 (10) [0 washer 10 4
7 6B97-85 (10) 0 washer 10 4
8 HT354-100001 w front glass 1

§ 56 1




electric  system

¥ 57 1



electric system

o
E=
=
2
=4
=
Q
<
e
=
1]
2
T
=
@
<

§y 58 1



NO. PART NO. NAME NAME QUTY REMARK
1 HT354~W10-001 e ignition  switch 1
2 HT354-W10-027 e dgnamo 1
3 HT35J-W10-002 ey electromagnetic power 1
4 HT354-W10-003 ™ battery 1
S HT350-W10-028 ™ starter 1
6 WDK85D e battery positive line 1
7 HT354-W10-005 ua glow plug 4
8 HT354-W10-007 oo fuse 1
9 HT354-W10-077 e fuse 1
10 HT354-W10-078 oo fuse 1
L 7A29 Y fule  pump 1
12 HT350-W10-079 o motor 1
13 HT350-W10-080 oo fuse 1
14 HT35J-W10-076 pren preheat  indicator 1
15 HT35J-W10-010 i cluster gauge 1
16 HT354-W10-081 fuse 1
17 HT350-W10-020 fam light _switch 1
18 HT35J-W10-082 o front _light 1
19 HT354-W10-017 i back _light 1
2 HT35-W10-083 L) fuse 1
21 HT35-W10-039 otk switch 1
22 HT35J-W10-084 it shine 1
23 HT35/-W10-085 o relay 1
2 HT35/-W10-086 o tum  left light 1
25 HT350-W10-087 o tum right light 1

¥ 59 1




NO. PART NO. NAME NAME QUTY REMARK

2 HT35J-W10-011 - fuse 1

2] HT35J-W10-012 1k water temperture  sensor 1

28 HT35J-W10-025 - e meter 1

29 HT35J-W10-014 o fule  sensor 1

30 HT35J-W10-013 B oil indicator sensor 1

3 HT35J-W10-041 o fuse 1

32 HT35-W10-042 —_— relay 9 | old tye 029145
HT35-W10-042-R s relay 2 |

33 HT35J-W10-015 o brake switch 1

34 HT35J-W10-026 - processor 1

35 HT35J-W10-048 0 electromagnetic  valve 1

36 HT35J-W10-016 o electromagnetic  wvalve 1

37 HT35J-W10-024 i brake padel 1

38 HT35-W10-052 ] speed _sensor 1

39 HT35/-W10-053 " fuse 1

40 HT35J-W10-055 et relay 1 old type UD2914*
HT35J-W10-055-R [FT1 relay 1 new type 012-1226* «

H M16-12D-26W L) electromagnetic valve 1

42 M16-12D-26W L electromagnetic  valve 1

43 HT35J-W10-059 [ relay 1 old type UD2914F*
HT35J-W10-059-R (LT relay 1 3D

44 HT35J-W10-060 s electronc  trigging 1
HT35J-W10-060-R Ty ) electronc  trigging 1 new type SR2DCIZT* =

45 HT35J-W10-019 (T homn  relay 1 old type “D2914F*
HT35J-W10-019-R ek horn  relay 1 new type 012-1226* o

¥ 60 1




NO. PART NO. NAME NAME QTY REMARK
46 HT35J-W10-021 ik hom  switch 1
4 HT35J-W10-018 " hom 1
48 HT35J-W10-065 (11} cluster gauge upper case 1
49 HT354-W10-066 [ cluster gauge back case 1
30 HT354-W10-067 i cluster gauge front case 1
51 HT25-W10-030 " fuse 1
52 HT35J-XLZXS T assembly line 1
53 HT35J-W10-029 o cluster  gauge sleeve 1
54 HT35J-W10-031 Y] potential  device 1
55 HT35J-W10-033 W battery negative line 1
56 HT35J-W10-073 SRR battery line anode  clampe 1
57 HT35J-W10-034 R battery positive line 1
58 HT35J-W10-035 [ starter  line 1
59 HT35J-BJZHD 1. hydraulic oil filter tell-tale 1
60 89.0287.1856.83 Wtk quickly and slowly speed indicater lamp 1
61 HT35J-W10-076 AR battery line  cathode clampe 1
62 B3SRDDD-X et control handle 1
63 HT25J-W10-036 L fuse sleeve 1
64 GB/7818-2000(M5x6) 4 M5x16 bolt M5x16 9
65 JQ103A ey preheat relay 1
66 K23334 kg processer  insert 1
67 JK700 R turnning light switch 1

61




hydraulic system

¥ 62 1



ZHEJIANG HERO TIME MACHINERY CO.LTD.

HEAD OFFICE
ADDRESS:Ciwu Industry Zone,

Zhuji City,Zhejiang Prov.,China
TEL:0086-575-87665183 87665998
FAX:0086-575-87665669
WEB:www.herotime.cn

www.racoon.com.cn
EXPORT OFFICE
ADDRESS:9C.Xiaohong Building.1777Binsheng Road.
Hangzhou.China
TEL:0086-571-88989056 88986391
FAX:0086-571-88986791
E-MAIL:sales@herotime.cn

skidsteerloader@yahoo.com.cn



	封面.pdf
	01.pdf
	02.pdf
	1.pdf
	2.pdf
	3.pdf
	4.pdf
	5.pdf
	6.pdf
	7.pdf
	8.pdf
	9.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	26.pdf
	27.pdf
	28.pdf
	29.pdf
	30.pdf
	31.pdf
	32.pdf
	33.pdf
	34.pdf
	35.pdf
	36.pdf
	37.pdf
	38.pdf
	39.pdf
	40.pdf
	41.pdf
	42.pdf
	43.pdf
	44.pdf
	45.pdf
	46.pdf
	47.pdf
	48.pdf
	49.pdf
	50.pdf
	51.pdf
	52.pdf
	53.pdf
	54.pdf
	55.pdf
	56.pdf
	57.pdf
	58.pdf
	59.pdf
	60.pdf
	61.pdf
	62.pdf
	封底.pdf

